
987000-615
8-21-09 (REV:03)

TECHTRONIC INDUSTRIES NORTH AMERICA, INC.
P.O. Box 35, Hwy. 8
Pickens, SC 29671

Phone 1-866-340-3912

HU22511 Generator
HU2250 Series

Replacement Parts List

Generador HU2 2511 
Serie HU2 250

Lista de piezas de repuesto 

For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



2

Husky generator − HU22511

31

33
33

54

7

12 11
1211

10

9

10
15

2428

24

47

4

3435

50
48 49

23
27

26

26

25

6

15

14

13

38
10

36

2839

32

3
8

5

14

4

20
44

22

56

53

16

19

17

45

13

14

44

20

43

1851

415221

46
42 2

29
28

1

40

8

See Figure A

10

15

See Figure B

30
10

66

6265
64

60

62

61

63

71 71

67

68 69 70 69

58
59

57

841

71

71
71

37

7

22

56

56

15

25

72

75

76

80

83

82

81

78

79

74

84

88

77

87

87

73

86

25

11
55

88

85

55

55

For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



3

Husky generator − HU22511

PARTS LIST

The model number will be found on a label attached to the engine. Always mention the model number in all correspondence regarding your GENERATOR 
or when ordering replacement parts.

	KEY	 part
	NO.	 NUMBER	 DESCRIPTION	 QTY.

	KEY	 part
	NO.	 NUMBER	 DESCRIPTION	 QTY.

    warning: 
To avoid possible personal injury or equipment damage, a registered electrician or an 
authorized service representative should perform installation and all service. Under no 
circumstances should an unqualified person attempt to wire into a utility circuit.

Note A: Techtronic Industries North America, Inc., will not provide engines as 
replacement parts. Engines are covered through the engine manufacturer’s warranty. 
Consult the accompanying engine manual or contact our service department for 
assistance.

	 1	 See Note A	 Engine (Subaru SP170)............................................ 1
	 2	 310227020	 Generator Head w/Capacitor................................... 1
	 3	 308581014	 Frame Assembly....................................................... 1
	 4	 310223003	 Wheel....................................................................... 2
	 5	 519848001	 Panel Cover.............................................................. 1
	 6	 638238002	 Service Panel........................................................... 1
	 7	 518724002	 Nylon Washer (D20 x D8 x 4.5t)............................... 4
	 8	 661537001	 Screw (#9-18 x 20 mm)............................................ 6
	 9	 310224009	 Handle Assembly..................................................... 1
	 10	 678016006	 Lock Nut (1/4-20 in.)................................................. 9
	 11	 638128004	 Washer (1/4 in.)........................................................ 4
	 12	 678406008	 Connection Pin......................................................... 2
	 13	 638275002	 Washer (1/2 in.)........................................................ 2
	 14	 660956001	 Screw (12-14 x 15 mm)............................................ 6
	 15	 661556001	 Screw (1/4-20 x 1-3/4 in., T30 Torx Hd.)................ 10
	 16	 519849001	 Control Panel Cover................................................. 1
	 17	 310712001	 Release Pin.............................................................. 1
	 18	 760504004	 Switch...................................................................... 1
	 19	 519863001	 Outer Panel.............................................................. 1
	 20	 620599010	 Wheel Axle............................................................... 2
	 21	 309322012	 Muffler Assembly...................................................... 1
	 22	 660479001	 Screw (#9-18 x 15 mm)............................................ 4
	 23 	 661505004	 Bolt (M8 x 45 mm, Flange Hd.)................................ 2
	 24	 678815004	 Axle Clip................................................................... 2
	 25	 660901008	 Screw (1/4-20 x 1/2 in.)............................................ 4
	 26	 570355002	 Rubber Foot............................................................. 4
	 27	 661505003	 Bolt (M8 x 50 mm).................................................... 2
	 28	 678189001	 Lock Nut (M8)........................................................... 6

	 29	 820270001	 Capacitor.................................................................. 1
	 30	 290403013	 Control Panel Assembly........................................... 1
	 31	 310711057	 Fuel Tank Assembly [(Metal)  
			   Inc. Key No. 57]........................................................ 1
	 32	 638497018	 Intake Heat Shield.................................................... 1
	 33	 660479002	 Screw (#10-16 x 1 in.).............................................. 6
	 34	 290414003	 White Assembly Wire (18 Ga)................................... 1
	 35	 290513001	 Brown Wire Assemly (18 Ga).................................... 1
	 36	 290404001	 Ground Assembly Wire............................................ 1
	 37	 678145002	 Flange Nut (15/16-18).............................................. 1
	 38	 638704001	 Washer (5/16 in., Star).............................................. 2
	 39	 661502005	 Bolt (5/16-18 x 3/4 in.).............................................. 1
	 40	 660972011	 Bolt (M6 x 10 mm).................................................... 1
	 41	 660599002	 Bolt (5/16-24 x 5/8 in.).............................................. 4
	 42	 290431002	 Pigtail (Male Connector w/ Wire).............................. 1
	 43	 310715001	 Lanyard (3/16 in.)...................................................... 1
	 44	 570371005	 Handle Grip.............................................................. 2
	 45	 518437003	 Recoil Rope Guide................................................... 1
	 46	 310227017	 Generator Head Assembly....................................... 1
	 47	 290425001	 Battery Cable Assembly........................................... 1
	 48	 678390001	 Hex Nut (M5)............................................................ 2
	 49	 638589001	 Capacitor Holder...................................................... 1
	 50	 660976002	 Bolt (M5 x 16 mm, Pan Hd.)..................................... 2
	 51	 638497016	 Heat Shield (Engine Air Inlet).................................... 1
	 52	 638497015	 Heat Shield (Separator)............................................ 1
	 53	 638497014	 Heat Shield (Surround Muffler)................................. 1
	 54	 638497013	 Heat Shield (Under Fuel Tank).................................. 1
	 55	 638623001	 Washer..................................................................... 3

For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



4

Husky generator − HU22511

PARTS LIST

The model number will be found on a label attached to the engine. Always mention the model number in all correspondence regarding your GENERATOR 
or when ordering replacement parts.

	KEY	 part
	NO.	 NUMBER	 DESCRIPTION	 QTY.

	KEY	 part
	NO.	 NUMBER	 DESCRIPTION	 QTY.

    warning: 
To avoid possible personal injury or equipment damage, a registered electrician or an 
authorized service representative should perform installation and all service. Under no 
circumstances should an unqualified person attempt to wire into a utility circuit.

Note A: Techtronic Industries North America, Inc., will not provide engines as 
replacement parts. Engines are covered through the engine manufacturer’s warranty. 
Consult the accompanying engine manual or contact our service department for 
assistance.

	 56	 678434001	 Washer..................................................................... 4
	 57	 310720010	 Fuel Tank Cap.......................................................... 1
	 58	 638708003	 Canister Bracket....................................................... 1
	 59	 310723002	 Canister.................................................................... 1
	 60	 519721002	 Fitting (3/16 in., 90°)................................................. 1
	 61	 678408005	 Fuel Line Clamp (3/8 in.).......................................... 2
	 62	 678409002	 Fuel Line Clamp (5/16 in.)........................................ 2
	 63	 570358010	 Fuel Line Hose (4 mm, 305 mm).............................. 1
	 64	 638711001	 Bushing.................................................................... 1
	 65	 638710001	 Fuel Check Valve...................................................... 1
	 66	 570358009	 Fuel Line Hose (5 mm, 432 mm).............................. 1
	 67	 570358026	 Fuel Hose (150 mm)................................................. 1
	 68	 308459005	 Fuel Shut-off Valve................................................... 1
	 69	 570358025	 Fuel Hose (100 mm)................................................. 2
	 70	 308733002	 Fuel Line Filter.......................................................... 1
	 71	 678408006	 Fuel Line Clamp (1/2 in.).......................................... 6
	 72	 638497017	 Heat Shield............................................................... 1
	 73	 940707032 	 Do Not Stand Label.................................................. 1

	 74	 940842001	 CPSC Label.............................................................. 1
	 75	 960735002	 Engine Warning Hangtag......................................... 1
	 76	 940707029	 Danger Label............................................................ 1
	 77	 940974004	 Fire Danger Label..................................................... 1
	 78	 940513013	 Ground Warning Label............................................. 1
	 79	 940680036	 Hot Surface Label.................................................... 1
	 80	 940734063	 Starting Instructions Label....................................... 1
	 81	 940678119	 Data Plate................................................................. 1
	 82	 940474001	 Engine Switch Label................................................. 1
	 83	 940705076	 Logo Label............................................................... 1
	 84	 940654088	 Combustion Label.................................................... 1
	 85	 941494004	 Fuel Valve Label....................................................... 1
	 86	 940708012	 Engine Lubricant Label............................................ 1
	 87	 940498001	 Hot Handle Warning Label....................................... 2
	 88	 900333012	 Cable Tie (18.6 in.).................................................... 1
NOT SHOWN:
	 	 940654075	 Cord Warning Label (DC)......................................... 1
		  987000612	 Operator’s Manual.................................................... 1

For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



5

Generador  de Husky − HU22511

LISTA DE PIEZAS
	Núm.	 Núm. 
	Ref.	 Pieza	 Descripción	 Cant.

	Núm.	 Núm. 
	Ref.	 Pieza	 Descripción	 Cant.

NotA A: Techtronic Industries North America, Inc., no proporcionará los motores como 
repuestos. Los motores están cubiertos por medio de la garantía del fabricante del 
motor. Consulte el manual adjunto del motor o comuníquese con nuestro departamento 
de servicio para recibir ayuda al respecto.

		  advertencia: 
Para evitar posibles lesiones físcas o daños materiales, es necesario que la instalación 
y todo el servicio sea realizado por un electricista matriculado o representatnte de 
servicio autorizado. Bajo ninguna circunstancia debe permitirse que una persona que 
no está capacitad trate de manipular cables dentro del circuito de servicio eléctrico.

El número de modelo es encontrado en una etiqueta en el motor.  Siempre mencione el número del modelo en toda correspondencia relacionada con el 
GENERADOR o al hacer pedidos de piezas de repuesto.

	 1	 Vea la Nota A	 Motor (Subaru SP170).............................................. 1
	 2	 310227020	 Cabezal del generador con capacitor...................... 1
	 3	 308581014	 Conjunto de la armazón........................................... 1
	 4	 310223003	 Rueda....................................................................... 2
	 5	 519848001	 Cubierta panel de control......................................... 1
	 6	 638238002	 Servicio panel........................................................... 1
	 7	 518724002	 Arandela de nailon (D20 x D8 x 4.5t)........................ 4
	 8	 661537001	 Tornillo (9-18 x 20 mm)............................................. 6
	 9	 310224009	 Conjunto del mango................................................. 1
	 10	 678016006	 Tuerca de seguridad (1/4-20)................................... 9
	 11	 638128004	 Arandela (1/4 pulg.).................................................. 4
	 12	 678406008	 Pasador de conexión............................................... 2
	 13	 638275002	 Arandela (1/2 pulg. )................................................. 2
	 14	 660956001	 Tornillo ( 12-14 x 15 mm).......................................... 6
	 15	 661556001	 Tornillo (1/4-20 x 1-3/4 pulg.,  
			   T30 cabeza de Torx)............................................... 10
	 16	 519849001	 Panel de control....................................................... 1
	 17	 310712001	 Pasador de afloje..................................................... 1
	 18	 760504004	 Interruptor................................................................ 1
	 19	 519863001	 Panel de exterior...................................................... 1
	 20	 620599010	 Eje de la rueda......................................................... 2
	 21	 309322012	 Conjunto del silenciador.......................................... 1
	 22	 660479001	 Tornillo autorroscante (#9-18 x 15 mm)................... 4
	 23 	 661505004	 Perno de brida (M8 x 45 mm)................................... 2
	 24	 678815004	 Clip de eje................................................................ 2
	 25	 660901008	 Tornillo (1/4-20 x 1/2 pulg.)...................................... 4
	 26	 570355002	 Pie de goma............................................................. 4

	 27	 661505003	 Perno (M8 x 50 mm)................................................. 2
	 28	 678189001	 Tuerca de seguridad (M8)......................................... 6
	 29	 820270001	 Capacitor.................................................................. 1
	 30	 290403013	 Conjunto del panel de control.................................. 1
	 31	 310711056	 Tanque de combustible [(metal) 
			   Incl. pza. núm. ref. 57].............................................. 1
	 32	 638497018	 Protector de entrada de calor.................................. 1
	 33	 660479002	 Tornillo (10-16 x 1 pulg.)........................................... 6
	 34	 290414003	 Conjunto de conductor blanco (18 Ga.)................... 1
	 35	 290513001	 Conjunto de conductor café (18 Ga.)....................... 1
	 36	 290404001	 Conjunto de alambre de conexión a tierra............... 1
	 37	 678145007	 Tuerca de brida (15/16-18)....................................... 1
	 38	 638704001	 Arandela estrellada (5/16 pulg,)................................ 2
	 39	 661502005	 Perno (5/16-18 x 3/4 pulg.)...................................... 1
	 40	 660972011	 Perno (M6 x 10 mm)................................................. 1
	 41	 660599002	 Perno (5/16-24 x 5/8 pulg.)...................................... 4
	 42	 290431002	 Coleta (Conector macho con alambre).................... 1
	 43	 310715001	 Correa (3/16 pulg.)................................................... 1
	 44	 570371005	 Mango con empuñadura.......................................... 2
	 45	 518437003	 Retráctil con guía de cuerda.................................... 1
	 46	 310227017	 Conjunto de cabezal de su generador..................... 1
	 47	 290425001	 Conjunto cable de batería........................................ 1
	 48	 678390001	 Contratuerca (M5).................................................... 2
	 49	 638589001	 Soporte para capacitor............................................ 1
	 50	 660976002	 Perno (M5 x 16 mm, cabeza troncocónica)............. 2
	 51	 638497016	 Protection anti-bruit (Entrada de aire del motor)...... 1
	 52	 638497015	 Protection anti-bruit (Separador).............................. 1

For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



6

Generador  de Husky − HU22511

LISTA DE PIEZAS
	Núm.	 Núm. 
	Ref.	 Pieza	 Descripción	 Cant.

	Núm.	 Núm. 
	Ref.	 Pieza	 Descripción	 Cant.

NotA A: Techtronic Industries North America, Inc., no proporcionará los motores como 
repuestos. Los motores están cubiertos por medio de la garantía del fabricante del 
motor. Consulte el manual adjunto del motor o comuníquese con nuestro departamento 
de servicio para recibir ayuda al respecto.

		ad  vertencia: 
Para evitar posibles lesiones físcas o daños materiales, es necesario que la instalación 
y todo el servicio sea realizado por un electricista matriculado o representatnte de 
servicio autorizado. Bajo ninguna circunstancia debe permitirse que una persona que 
no está capacitad trate de manipular cables dentro del circuito de servicio eléctrico.

El número de modelo es encontrado en una etiqueta en el motor. Siempre mencione el número del modelo en toda correspondencia relacionada con el 
GENERADOR o al hacer pedidos de piezas de repuesto.

	 53	 638497014	 Protection anti-bruit (Silenciador)............................. 1
	 54	 638497013	 Protection anti-bruit 
			   (Bajo el tanque de combustible)............................... 1
	 55	 638623001	 Arandela................................................................... 3
	 56	 678434001	 Arandela................................................................... 4
	 57	 310720010	 Tapa del tanque de combustible.............................. 1
	 58	 638708003	 Receptáculo del soporte.......................................... 1
	 59	 310723002	 Receptáculo............................................................. 1
	 60	 519721002	 Conector anillado (3/8 pulg., 90°)............................. 1
	 61	 678408005	 Abrazadera de conducto 
			   de combustible (3/8 pulg.)....................................... 2
	 62	 678409002	 Abrazadera de conducto 
			   de combustible (5/16 pulg.)..................................... 2
	 63	 570358010	 Conducto de combustible (4 mm, 305 mm)............ 1
	 64	 638711001	 Buje.......................................................................... 1
	 65	 638710001	 Válvula de retención de  combustible....................... 1
	 66	 570358009	 Conducto de combustible (5 mm, 432 mm)............ 1
	 67	 570358026	 Conducto de combustible (150 mm)........................ 1
	 68	 308459005	 Válvula combustible................................................. 1
	 69	 570358025	 Conducto de combustible (100 mm)........................ 2
	 70	 308733002	 Filtro de la línea de combustible.............................. 1
	 71	 678408006	 Abrazadera de conducto 

			   de combustible (1/2 pulg.)....................................... 6
	 72	 638497017 	 Protection anti-bruit................................................. 1
	 73	 940707032 	 No se páre etiqueta.................................................. 1
	 74	 940842001	 Etiqueta CPSC......................................................... 1
	 75	 960735002	 Colgante de advertencia del motor.......................... 1
	 76	 940707029	 Etiqueta de peligro................................................... 1
	 77	 940974004	 Etiqueta de peligro para el fuego............................. 1
	 78	 940513013	 Etiqueta d’advertencia 
			   acerca de la conexión a tierra.................................. 1
	 79	 940680036	 Etiqueta de advertencia de superficie caliente........ 1
	 80	 940734063	 Etiqueta de instrucciones de arranque.................... 1
	 81	 940678119	 Etiqueta de datos..................................................... 1
	 82	 940474001	 Etiqueta de interruptor del motor............................. 1
	 83	 940705076	 Etiqueta del logotipo................................................ 1
	 84	 940654088	 Etiqueta de combustión........................................... 1
	 85	 941494004	 Etiqueta de la válvula de combustible..................... 1
	 86	 940708012	 Etiqueta de lubricante para motor........................... 1
	 87	 940498001	 Etiqueta de advertencia caliente de mango............. 2
	 88	 900333012	 Amarre de cable (18.6 pulg.).................................... 1
no se muestra:
		  940654075	 Etiqueta del cordón (corr. cont.)............................... 1.
		  987000612	 Manual del operador................................................ 1

For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



7

Husky generator − HU22511

Figure a /
FIGURA A

1
2

3

3

4
5

7
6

6

For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



The model number will be found on a label attached to the engine. Al-
ways mention the model number in all correspondence regarding your 
GENERATOR or when ordering replacement parts.

    warning: 
To avoid possible personal injury or equipment damage, a registered electrician or an authorized 
service representative should perform installation and all service. Under no circumstances should 
an unqualified person attempt to wire into a utility circuit.

	        advertencia: 
Para evitar posibles lesiones físcas o daños materiales, es necesario que la instalación y todo 
el servicio sea realizado por un electricista matriculado o representatnte de servicio autorizado. 
Bajo ninguna circunstancia debe permitirse que una persona que no está capacitad trate de 
manipular cables dentro del circuito de servicio eléctrico.

Husky generator − HU22511 Generador  de Husky − HU22511

El número de modelo es encontrado en una etiqueta en el motor. Siempre 
mencione el número del modelo en toda correspondencia relacionada con 
el GENERADOR o al hacer pedidos de piezas de repuesto.

8

PARTS LIST FOR FIGURE A
	KEY	 part
	NO.	 NUMBER	 DESCRIPTION	 QTY.

	 1	 661603001	 Bolt.....................................................................................2

	 2	 678296002	 Engine Cover......................................................................1

	 3	 660869006	 Bolt (1/4-20 x 6 in., Hex Hd.)..............................................4

	 4	 638678002	 Lock Washer (5/16 in.)........................................................1

	 5	 661557003	 Bolt (5/16-24 x 6-5/8 in., Hex. Hd.)....................................1

	 6	 660596002	 Bolt (3/8-18 x 1-1/4 in.)......................................................4

	 7	 640331002	 Engine Adapter...................................................................1

	Núm.	 Núm. 
	Ref.	 Pieza	 Descripción	 Cant.

	 1	 661603001	 Perno..................................................................................2

	 2	 678296002	 Tapa de motor....................................................................1

	 3	 660869006	 Perno (1/4-20 x 6 pulg., cab. hex.).....................................4

	 4	 638678002	 Arandela de fijación (5/16 in.).............................................1

	 5	 661557003	 Perno (5/16-24 x 6-5/8 pulg., cab. hex.)............................1

	 6	 660596002	 Perno (3/8-18 x 1-1/4 pulg.)...............................................4

	 7	 640331002	 Adaptador motor................................................................1

LISTA DE PIEZAS PARA FIGURA A

For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



9

Husky generator − HU22511

1
2

3

15

1317 1214

4

5

13

6 17
14

9

16

11 10

7

8

18

11

13 17 14

Figure b / 
FIGURA b

For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



The model number will be found on a label attached to the engine. Al-
ways mention the model number in all correspondence regarding your 
GENERATOR or when ordering replacement parts.

    warning: 
To avoid possible personal injury or equipment damage, a registered electrician or an authorized 
service representative should perform installation and all service. Under no circumstances should 
an unqualified person attempt to wire into a utility circuit.

	        advertencia: 
Para evitar posibles lesiones físcas o daños materiales, es necesario que la instalación y todo 
el servicio sea realizado por un electricista matriculado o representatnte de servicio autorizado. 
Bajo ninguna circunstancia debe permitirse que una persona que no está capacitad trate de 
manipular cables dentro del circuito de servicio eléctrico.

Husky generator − HU22511 Generador  de Husky − HU22511

El número de modelo es encontrado en una etiqueta en el motor. Siempre 
mencione el número del modelo en toda correspondencia relacionada con 
el GENERADOR o al hacer pedidos de piezas de repuesto.

10

PARTS LIST FOR FIGURE B
	KEY	 part
	NO.	 NUMBER	 DESCRIPTION	 QTY.

	Núm.	 Núm. 
	Ref.	 Pieza	 Descripción	 Cant.

LISTA DE PIEZAS PARA FIGURA B

	 1	 660598001	 Screw (6-20 x 3/8 in., Pan Hd.)..........................................6

	 2	 570412001	 Outlet Cover (240 Volt).......................................................1

	 3	 290400004	 DC Voltage Outlet...............................................................1

	 4	 638496006	 Front Panel.........................................................................1

	 5	 290400003	 120 Volt GFCI Recepticle...................................................1

	 6	 780350001	 Circuit Breaker (20 Amp, 125 Volt).....................................1

	 7	 290514001	 Socket Connector Assembly (9 Pin)..................................1

	 8	 519707002	 Back Panel.........................................................................1

	 9	 661503002	 Bolt (1/4-20 x 5/8 in., Hex Hd.)..........................................1

	 10	 290408003	 Black Lead Assembly.........................................................1

	 11	 290404003	 Ground Wire Assembly......................................................2

	 12	 678190002	 Hex Nut (1/4-20).................................................................2

	 13	 678741001	 Lock Nut (M3) ....................................................................4

	 14	 660540001	 Bolt (M3 x 8 mm)................................................................4

	 15	 661555001	 Bolt (M4 x 12 mm, Button Hd.)..........................................2

	 16	 678610002	 Flange Nut (M4 x 0.7).........................................................2

	 17	 639678004	 Lock Washer......................................................................2

	 18	 940780013	 Power Outlet Panel Label...................................................1

	 1	 660598001	 Tornillo (6-20 x 3/8 pulg.)....................................................6

	 2	 570412001	 Cubierta de salida (240 Volt)..............................................1

	 3	 290400004	 Toma de corriente del voltaje de C.C. ...............................1

	 4	 638496006	 Panel delantero..................................................................1

	 5	 290400003	 Toma de corriente de 120 V con GFCI...............................1

	 6	 780350001	 Disyuntor (20 Amp, 125 Volt)..............................................1

	 7	 290514001	 Conjunto de conector de enchufe (9 alfiler).......................1

	 8	 519707002	 Panel trasero......................................................................1

	 9	 661503002	 Perno (1/4-20 x 5/8 pulg., cab. hex.).................................1

	 10	 290408003	 Conjunto de conductor negro............................................1

	 11	 290404003	 Conjunto de alambre de conexión a tierra.........................2

	 12	 678190002	 Tuerca hex. (1/4-20)...........................................................2

	 13	 678741001	 Tuerca de blocage (M3) .....................................................4

	 14	 660540001	 Perno (M3 x 8 mm).............................................................4

	 15	 661555001	 Perno (M4 x 12 mm, cab. de botón)..................................2

	 16	 678610002	 Tuerca de brida (M4 x 0.7)..................................................2

	 17	 639678004	 Arandela de fijación............................................................2

	 18	 940780013	 Etiqueta del panel de la toma de corriente........................1

For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



11

Husky generator − HU22511

WIRING DIAGRAM / 
diagrama de cableado

120V GFCI OUTLET /
TOMAS DE CORRIENTE DE 

120 V CON GFCI 

BLACK/NEGRO

RED/ROUGE

YELLOW/AMARILLO

GREEN/VERDE

DC OUTLET /
TOMA DE CORRIENTE DE CORR. CONT.

WHITE/BLANCA

GROUND LUG/
ANILLO DE CONEXIÓN A TIERRA

GREEN/VERDE GREEN/VERDE

For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



TECHTRONIC INDUSTRIES NORTH AMERICA, INC.
P.O. Box 35, Hwy. 8
Pickens, SC 29671

Phone 1-866-340-3912

For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com


